(HjHusqgvarna

SPARE PARTS LIST

ZERO TURN: COMMERCIAL
Z 448, 967984602-00, 2020-01






CLUTCH Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descipion ~  Remak  QIYKT

1 5813328-07 BOLT BOLT 2-3/4 INCH 1
LOCK WASHER .455 X

2 596 23 89-01 WASHER 776 X 7/16 IN 1

3 5399127-57 KEY KEY, 1/4 SQ X 1-1/4 1

4 594 08 24-01 BRACKET BRACKET CLUTCH STOP 1
NUT HEXAGON FLANGE

5 594 94 44-01 NUT 5/16-18 2

6 59590 15-01 BOLT BOLT CUP HEAD 5/16-18 2
x 1.02 IN

7 58581 37-01 PULLEY PULLEY DRIVE 1

8 53217 93-35 CLUTCH CLUTCHELECTRIC 1

9 596 77 03-01  WASHER WASHER 0.469X1.75(IN -1

10 5253139-02 SPACER SPACER 1/4 X 1.1




FRAME - CHASSIS Z 448, 967984602-00, 2020-01




FRAME - CHASSIS Z 448, 967984602-00, 2020-01

KIT FRAME WITH
1 5016560-06 FRAME DECALS !

2 587 99 05-01 CAP CAP PLUG BP-1BLACK 2




FRAME - SEAT DECK Z 448, 967984602-00, 2020-01




FRAME - SEAT DECK Z 448, 967984602-00, 2020-01

SEAT DECK, Z300/2400

1 59530 66-02 SUPPORT g 1
SEAT MOUNT Z300/2400

2 59530 67-02 BRACKET ST 1
PLATE WEDGE,

3 5953110-03 PLATE D ANEDGE, 1
PLATE WEDGE,

4 5953110-04 PLATE A 1
BOLT 3/8-16UNC X 1

5 5953168-01 BOLT BoLT 38 19 2

6 596 1333-01 WASHER Wl AIER TR 2N
ST =
NUT HEX LOCK FLANGE

7 5219965-02 NUT DS :
SCREW W/ CO A@

8 596 43 69-01 SCREW SoxoaM ‘/«\ s

9 5771177-02 BOLT BOLT 3/8- 16 x 3 , 2
U-CLIP 5/16-

10 5391047-63 CLIP RETAINER\ //
BOLT 5/16-18 X .75 HEX

11 592 8587-02 BOLT FLANGE 8

12 57581 15-01 BUMPER BUMPER 1/4-20 STUD 1/4 2

13 596 03 15-01 LOCK NUT ««;"QCKS;"IHIT NYLOC0.188

IP TIRE PANEL EDGE 2

14 59530 62-01 ZIP TIRE \ﬂ&

1P BLACK



FRAME - REAR GUARDS Z 448, 967984602-00, 2020-01




FRAME - REAR GUARDS Z 448, 967984602-00, 2020-01

GUARD REAR, MZ GRAY

1 58269 37-02 GUARD o ]
2 592 8587-02 BOLT EB&I\}I G5I/51 6-18 X .75HEX
3 594 94 44-01  NUT gﬁg_%EXAGON FLANGE ,
4 596 43 55-01 BOLT ?%,Ig%.@ 5/16- 2
5 596 20 41-01 WASHER \1/\‘/‘ASHER 132X 1116 X

6 593 79 55-05 GUARD 1




Z 448, 967984602-00, 2020-01

FRAME - FOOT PLATE

- 0000
aaeao%
600 . 08




FRAME - FOOT PLATE Z 448, 967984602-00, 2020-01

1 539 10 44-11 KNOB KNOB W/STUD 1
2 589 30 46-02 PLATE (F;LR'L,\L\TNEGFELOOR PAN 1

3 58974 52-02 COVER gg\éER VALANCEPZ

4 5391025-87 ABSORBER AT ORBER VIBRATION 5
5 589 80 88-02 BRACKET EEQ%EET FLOORPAN
6 58979 72-01 SCREW §,§_F§'§V>V< ?UTTON HEAD
7 5391081-20 NUT H$EO1 é4'22$ HEX TH'N/ i:‘:;g
8 87214 04-04 BOLT BOLT AN 4
9 589 74 40-01 ISOLATOR ::SOOOL'IAI;IQ-I(E)SF,{TPZ(?; 9
10 52199 65-01 NUT o %Q%FQKNGE 5
11 589 80 72-02 BRACKET BRACKET ISOLATOR ]

SUPPORT
p Q




FRAME - ROLL PROTECTION Z 448, 967984602-00, 2020-01




FRAME - ROLL PROTECTION Z 448, 967984602-00, 2020-01

1 59707 06-01 SPACER SPACER 4
WASHER PLAIN

2 59494 64-01 WASHER R L 4

3 5807546-02 BOLT o EXHDS/BTIUNG
NUT 5/8-11 FLANGE

4 5258291-02 NUT AR 6

5 501101602 PIN PIN W/ HANDLE CLEAR
ZINC
WIRE LANYARD DOUBLE

6 5911017-02 PIN VIRE A 2
PIN COTTER 0.148 X 2-

7 596 9180-01 PIN PIN COTIE X2

8 59117 66-02 BOLT BOLT HEX 5/8-11x 4-1i4
IN PR

9 5913445-01 KNOB KNOB 5/16-18X 1" |

10 5977587-01 DECAL DECAL

11 574 56 90-02 DECAL DECAL WA\R\NII\/fG 1

T




ENGINE PLATE Z 448, 967984602-00, 2020-01




ENGINE PLATE Z 448, 967984602-00, 2020-01

KIT ENGINE PLATE WITH

1 598 49 63-01 MODULE 1

DECAL

2 584825501 HOSE ASSY HOSE ASSY OIL DRAIN 1
ADAPTER OIL DRAIN

3 5225990-02 ADAPTER ADAPTER 1

4 539101363 CLAMP CLAMP 1
SCREW HEX HEAD 1/4-

5 596 4370-01 SCREW SCREW HE 1
LOCK NUT HEX 0.188 x

6 59603 15-01 LOCK NUT Lok 1

7 596 56 44-01 BOLT BOLTHEXHEAD 3/8-16 X 4

NN

LOCK WASHER 3

8 506 2387-01 WASHER R N

9 596 1361-01 BOLT il 2

10 521996502 NUT NUT HEX Lp@kiaﬁs“ﬂa 4

11 539 1047-63 CLIP U-CLIP 5/16:18 ﬁUT 2

RETAINER
12 595316801 BOLT BOLT 3/8-16. X 1IN 2
51




MUFFLER Z 448, 967984602-00, 2020-01

0




MUFFLER Z 448, 967984602-00, 2020-01

1 5257502-01 MUFFLER MUFFLER 1
2 579 1509-01 SHIELD SHIELD MUFFLER 1



Z 448, 967984602-00, 2020-01

STEERING - CONTROLS & DAMPER




STEERING - CONTROLS & DAMPER

0N oA WN =

B G G O g 0o )
NOoO o WN = O

—_
<)

19

20
21
22
23
24
25
26

598 48 64-02
598 48 64-01
596 98 53-04
596 98 53-03
597 00 13-01
594 94 44-01
596 24 07-01
597 00 11-01
596 58 37-02
594 05 63-01
596 13 57-01
596 20 41-01
812 00 00-35
501 60 37-09
597 00 12-01
522 70 52-01
53913 15-18

596 86 23-02

596 86 23-01

588 77 54-01
582 55 19-01
597 90 68-01
596 56 44-01
596 29 11-01
50160 37-10
596 23 08-01

SERVICE KIT
SERVICE KIT
LEVER
LEVER

BOLT

NUT

BOLT

BOLT

NUT

STUD

LOCK NUT
WASHER
CLIP
BEARING
WASHER
RING
BEARING. FLANGE

ROD

ROD

DAMPER
CLIP
SPRING
BOLT
BUSHING
BEARING
NUT

Z 448, 967984602-00, 2020-01

CONTROLS SYSTEM RH 1
CONTROLS SYSTEM LH 1

CONTROL LEVER RH
CONTROL LEVER LH

BOLT HEX HD 5/16 x 7/8

NUT 5/16-18

BOLT HEX HD 5/16-18 x 5

BOLT HEX HD 5/16 x 1
NUT 5/16-18 x 1
STUD
LOCK NUT 5/16-18
WASHER
cLIP N
BEARING FLANGED
WASHER ([ )
RING716,
BEARING FLANGED
CONTROL ROD
ASSEMBLY RH
CONTROL ROD
ASSEMBLY LH
'DAMPER
- RETAINING CLIP
" SPRING
OLT HEX HD 3/8-16 x 1
~ BUSHING
© BEARING FLANGED
NUT

M_x_n.j;_;g;/_;_._;.l;_._;oo_;_.

—_

—_

- a4 A A aa



Z 448, 967984602-00, 2020-01

STEERING - CONTROL BRACKET




STEERING - CONTROL BRACKET Z 448, 967984602-00, 2020-01

1 596 88 54-01 BRACKET PIVOT BRACKET LH 1
2 596 88 54-02 BRACKET PIVOT BRACKETRH 1
3 596 29 09-01 GUIDE CONTROL GUIDE 1
4 597 8562-01 SCREW SCREW PAN HD 10-24 8
5 58760 15-01 SWITCH SWITCH INTERLOCK 1
6 59590 16-01 BOLT BOLT 5/16 x 3/4 1
7 596 9171-01 SCREW ngEW HEX HD 5/16-18
8 5859861-01 BOLT BOLT5(16-18 x 1-1/4 1
9 504 94 44-01 NUT NUT 5/16-18 1




STEERING - BELLOWS Z 448, 967984602-00, 2020-01




STEERING - BELLOWS Z 448, 967984602-00, 2020-01

BELLOWS RH DRIVE

1 596 24 68-01 BELLOWS LEVER !
BELLOWS LH DRIVE

2 596 24 67-01 BELLOWS LEVER !

. R RIVET PUSH PIN 0.25IN

HOLE




STEERING - CONTROL MOUNT Z 448, 967984602-00, 2020-01




STEERING - CONTROL MOUNT

2
3

10
11

12

13
14
15

16

17
18

19
20

598 48 64-01
598 48 64-02

596 29 12-01

596 29 12-02
593 06 16-03
593 06 16-04

874 76 06-72

596 29 11-01

532 44 47-49
585 07 20-01

52199 65-02

595 30 57-01
596 03 92-01
593 10 67-01

594 94 44-01

593 06 15-01
598 47 59-02

595 90 16-01
594 05 63-01

SERVICE KIT
SERVICE KIT

ARM

ARM
BRACKET
BRACKET

BOLT

BUSHING

WASHER
WASHER

NUT

SCREW
LOCK NUT
SPRING

NUT

SPACER
BRACKET

BOLT
STUD

Z 448, 967984602-00, 2020-01

CONTROLS SYSTEM LH 1
CONTROLS SYSTEM RH 1

ARM RTN; CONTROLS; 1
MZ LH

ARM RTN; CONTROLS; 1
MZ RH

BRACKET CONTROLS LH 1

BRACKET CONTROLS
RH 1

"BOLT E 3/8-16UNC X 4,5 5
" Grade 2"

BUSHING RTN; ‘Cf—%
CONTROLS;MZ
WASHER N
WASHER 1
NUT HEXAGON LOCK
3816
SCREW 5/16-18UNC X 31 1
LOCK NUT 5/16-18 IN 1
SPRING CONTROLS 1
NUT HEXAGON FLANGE
5/16-18 St
‘SPACER CONTROLS 1

.~ BRACKET DAMPER 2
- "BOLT 5/16-18UNC X 0,75

1
STUD 10MM BALL 1



FUEL TANK & CONSOLE Z 448, 967984602-00, 2020-01




FUEL TANK & CONSOLE Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descipion ~  Remak  QIYKT

FUEL TANK ASSY
1 593 80 79-02 FUEL TANK ASSY 230012400 RH 1
2 593 80 83-01 CONSOLE CONSOLE Z300/Z400 LH 1
BRACKET FUEL TANK
59398 14-02 BRACKET REAR 2
BRACKET FUEL TANK
4 596 91 07-02 BRACKET Elidied 2
5 596 77 39-01 BUSHING BUSHING SNAP 1
6 582 48 24-01 COVER COVER RH FUEL TANK 1
7 58248 34-01 COVER COVER LH FUEL TANK 1
8 58248 42-01 SCREW SCREW 5/16-18 X 1.5IN 1
9 594 94 44-01 NUT NUT HEXAGON FLANGE |

5/16-18 /s
10 872 1105-22 BOLT BOLT 5/16-18 X 2. 12




FUEL TANK PARTS Z 448, 967984602-00, 2020-01




FUEL TANK PARTS Z 448, 967984602-00, 2020-01

1 593 80 79-02 FUEL TANK ASSY FUEL TANK RH 1

2 575018103 CAP FUEL CAP 1

3 53200 36-45 BUSHING GROMMET 1

4 52586 54-03 TUBE ASSY FLEL TRy
TUBE

5 584 64 82-01 GROMMET GROMMET 1

6 576 6181-01 TANK VENT ROLL OVER VALVE 1

7 590 20 91-01 GROMMET GROMMET 1
FLOAT FUEL LEVEL

8 593 64 44-01 SENSOR R aoR 1




0000000000000000000000000




FUEL SYSTEM - VAPOR LINE Z 448, 967984602-00, 2020-01

"HOSE 3/16"" VAPOR

1 587 04 45-69 HOSE LINE 69" 1
PLATE HOSE

2 59393 82-02 PLATE RETENTION) 1
SCREW 5/16-18 X 0.625

3 596 58 46-01 SCREW HEX FLANGE W/ 1
LOCTITE

4 57543 65-01 CLAMP CLAMP HOSE 1
"CABLE, 1/4 INCH HOLE,

5 59136 71-01 CABLE BLK 6 INCH" 1

6 53997 68-56 TIE WRAP TIE WRAP 1




FUEL LINE & VALVE Z 448, 967984602-00, 2020-01




FUEL LINE & VALVE Z 448, 967984602-00, 2020-01

"HOSE 1/4™ FUEL LINE

1 587 04 48-18 HOSE 1gmm 1
"HOSE 1/4"™ FUEL LINE

2 587 04 48-23 HOSE 23" LENGTH" 1

3 539 9163-25 FUEL VALVE FUEL VALVE 1

4 539 9122-22 CLAMP HOSE CLAMP 1




CONTROL PANEL Z 448, 967984602-00, 2020-01




CONTROL PANEL

Z 448, 967984602-00, 2020-01

1 593 98 24-02 CONTROL PANEL CONTROL PANEL 1
2 57420 69-07 CABLE CABLE CHOKE T 1
3 539 10 31-78 NUT CAP NUT CAP COVER 1
4 589 88 72-01 SWITCH "SWITCH PTO, 10 AMP," 1
SCREW 1/4-20 X 1/2 IN
5 53219 98-55 SCREW PAN HEAD 2
"FUEL GAUGE LED,
6 592 87 27-03 FUEL GAUGE SMALL LOWH 1
SCREW #10-24 X 3/8
7 539 1143-41 SCREW SOCKET HEAD 5
8 574 4554-01 SWITCH SWITCHIGNITION 1
9 597 52 39-06 THROTTLE THROTTLE MZ/PZ 1
10 539 1326-24 KNOB - SHIFT SHIFT KNOB 1
11 539 97 68-56  TIE WRAP TIE WRAP h 1
12 59398 16-02 CONTROL PANEL CONTROL PANEL Li 1
13 594 9191-01 HOUR METER HOURMETER 1




Z 448, 967984602-00, 2020-01




BATTERY Z 448, 967984602-00, 2020-01

"BATTERY STARTER

1 5808195-02 BATTERY oA 180COA" 1
NUT HEXAGON FLANGE

2 594 94 44-01 NUT 5/16.18 1

3 590 6321-02 CABLE ;%’;?"E BATTERY ASSY, 4
BRACKET BATTERY

4 5953136-02 BRACKET BLACK 1
BRACKET BATTERY

5 595 31 35-04 BRACKET e 1

8 596 43 38-01 SCREW 1S§ QEVIVNHEX HEAD 5¢6-\2

" /_\\\\ \>
7 58246 08-02 SCREW SCREW M6 x 8MM HEX

CAP \:§
N




Z 448, 967984602-00, 2020-01

BRAKE




BRAKE Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descpion ~  Remak  QIYKT

o

1 597 53 72-01 ROTOR ROTOR BRAKE 2

2 59596 77-02 HUB HUB CASTING W/ STUDS 1

3 52554 40-02 BOLT JBOLT S/16-T8UNC X 1,25 4

Grade 5

"BRACKET MTG,

4 597 53 70-01 BRACKET CALIPER HTE10" 2

5 597 53 69-01 CALIPER "CALIPER BRAKE, PARK" 2
"BRACKET, CABLE,

6 597 53 71-01 BRACKET S (LT 1
"BRACKET, CABLE,

7 597 53 71-02 BRACKET BRAKE RH" 1
"BOLT 5/16-18UNC X0’

8 59590 16-01 BOLT " Grade 5" ’ \\
NUT HEXAGON F{\J\N E

9 594 94 44-01 NUT 5/16.18 WE 1
SWIVEL BRAKE CL )AR

10 525 85 14-02 SWIVEL e 'ﬁ\ 2
NUT 5/16- 13 INSERT

11 596 43 36-01 NUT 516.18 X 1 1

12 50782 69-01 SPRING fg&W O%X -50ID; 4

13 53992 35-15 SPACER SPACER 1

14 596 04 09-01 HEXAGON NUT WUT 5/16-24 IN GRF 1
"CABLE BRAKE,

15 597 77 35-01 CABLE \P ARKING DISC" 2
"CLIP CABLE, 1/4 BLACK

16 592 85 74-01 CLIP &\ e 1




Z 448, 967984602-00, 2020-01

TRANSMISSION




TRANSMISSION Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descipion  Remak  QIYKT

1 594 09 03-01 TRANSMISSION 10CC PUMP 1

2 594 09 03-02 TRANSMISSION 10CC PUMP 1
"BRACKET MTG, XMSN

3 596 69 19-03 BRACKET LH. BLK" 1
"BRACKET MTG, XMSN

4 596 69 19-04 BRACKET RH, BLK" 1

5 596 69 25-01 SPACER 1

6 594 09 11-01 CROSSBAR SPACER TRANSMISSION 1

7 58253 95-02 BOLT 1

8 597 0020-01 SCREW 8
"BOLT FLANGE , 1/2-13 X

9 52199 11-02 NUT 275 GRD 5" (c i
" /4

10 594090801 SPACER e REW HHFS V213,24

11 596 91 73-01 WASHER S .

12 52584 86-01 RHSNB RHSNB 3/8-16x4 = 4
"BOLT 3/8-16UNC X 1,5 "

13 596 1361-01 BOLT Grade 5 ZPB" |

1 5219965.00 NUT NUT HEX LOCK FLANGE

3816 &




Z 448, 967984602-00, 2020-01

DRIVE

e T L A




DRIVE Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descipion ~  Remak  QIYKT

"BELT GROUND DRIVE,

1 504 00 88-01 BELT 607 1

. 525822101 BOLT BOLT 3/8-16 X 3.5 HHFS
GD5
PULLEY

3 506 48 14-01 PULLEY ey DLER FLATS, ]

4 5040099-02 SPACER SPACER HG .781 1

5 594 09 91-01 ARM ARM IDLER 2400 300 1

6 504099901 SPACER SPACER PRKR .557 1
WASHER 3/8 FLAT STD

7 506 4337-01 WASHER ZD 0453 X 1.030 X 0.104 1
IN ST
NUT HEX LOCK FLAN

8 52199 65-02 NUT NS g @
"BEARING FLANGE :

9 5016037-01 BEARING LAl e SO
"SPACER PIVOT,

10 59410 02-01 SPACER TENSION ARM" 1

11 5770983-01 HHFS HHFS 3/8 16X225GD8 1
"BRACKET ANCHOR,

12 50410 03-01 BRACKET TENSIONER 1

13 59590 15-01 BOLT BOLT CUP HEAD 5/16-18
'NUT HEX FLANGE 5/16-

14 50494 4401 NUT  i8sizes 1

15 59410 04-01 LINKAGE LINKAGE TENSIONER 1

16 5321513-32 SPRING SPRING 1
WASHER HEX LOCK NUT

17 506 58 35-01 WASHER WITH FLANGE 3/8-16 X 1
0.765 IN ST

8 50643 35.01  NUT NUT 3/8-16 HEX JAM 3/8-

16 X .562 IN



Z 448, 967984602-00, 2020-01

CROSS MEMBER & FAN COVERS




CROSS MEMBER & FAN COVERS Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descpion ~  Remak QIYKT

1 598 46 84-02 MODULE KIT LH FAN SHIELD 1

2 598 46 84-01 MODULE KIT RH FAN SHIELD 1

3 596 97 27-02 BRACKET CROSS MEMBER 1

4 874 49 05-48 BOLT BOLT HEX 5/16-18X3 4
NUT HEXAGON FLANGE

5 594 94 44-01 NUT 5/16-18 4
ABSORBER VIBRATION

6 539 10 25-87 ABSORBER GROMMET 2

7 596 43 38-01 SCREW BOLT HHFS 5/16-18 X1 4
U-CLIP 5/16-18 NUT

8 5391047-63 CLIP RETAINER o 4

9 53242 30-63 WASHER "WASHER 5/16"™ (/4

Nl N

- ‘/(K\\B




WHEELS & TIRES Z 448, 967984602-00, 2020-01




WHEELS & TIRES Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descpion ~  Remak QIYKT

1 590 70 00-01 CAP CAP DUST YELLOW ZINC 2
2 591457301 SCREW SCREW Torx 7116-14UNC »
CAP SPRING. MZ/MZT
3 5914251-01 CAP CASTER RAW 2
4 590 68 16-01 SPRING SPRING NESTED WAVE 2
BEARING TAPER
5 53910 25-43 BEARING ROLLER CONE 4
6 53910 14-74  NIPPLE NIPPLE ZERK 2
7 53910 28-51 SEALING SEAL 2
8 590 6746-02 FORK 2
9 53910 55-17 BOLT 2
10 8191822-12 WASHER 2
11 52199 11-01  NUT 2
12 5753349-01 SPACER N\ 2
13 539 1033-00 NIPPLE ) 2
14 5811995-01 WHEEL ASSY FRONT |~ 2
15 539 1024-84 BEARING N/ 4
15 5391053-07 ROLLER BEARING 4
16 5399122-34 VALVE 4
17 5391055-22 TIRE 2
18 58074 70-01 TIRE 2
19 5876539-02 NUT 8



Z 448, 967984602-00, 2020-01

MOWER LIFT / DECK LIFT




MOWER LIFT / DECK LIFT Z 448, 967984602-00, 2020-01

1

1 592 80 90-02 SHAFT "SHAFT DECK LIFT,

34 596 51 52-01
35 596 43 8301 BOLT
36 52199 11-02  NUT

WELDMENT"
"ARM BELL CRANK,
2 59307 77-04 ARM IR L 1
3 5104083-02 PEDAL PEDAL DECK HEIGHT 1
SPACER IDLER METAL
4 58670 17-02 SPACER SR 2
5 596 4358-01 BOLT POLNEVEISUNGX
6 52199 65-02 NUT LT FI2ER LOEE g
3/8-16
SUPPORT PILLOW
7 5391048-08 SUPPORT SUPPO ‘
PLATE
8 584 3927-02 PLATE REINFORCEMENT
9 596 21 86-01 BOLT 'BOLT 5/16-18(NCX)2,75 ,
Grade 5 NS
10 59494 44-01 NUT NUT HEXA?QWLANGE 4
516-18
WASHER PLAIN 21/32 X 1
11 506 93 34-01 WASHER X 16GAIN. - 4
12 596 27 31-01 PIN PIN HAIRPIN COTTER #4 4
BELL CRANK
13 59106 69-01 ROD N 2
BOLT 3/8-16UNC X 1"
14 5953168-01 BOLT S 3
BRACKET DECK
15 582 5194-02 BRACKET  DRAWBAR MOUNT 1
16 506 84 80-01 SPRING SPRING EXTENSION 1
BOLT EYELET BOLT 5/16-
17 596 24 08-01 BOLT SR 1
18 59390 34-01 BOLT SR IERENG AR TZS
19 596 03 92-01 LOCK NUT :',\?CK NUTHEX5/16-18
20 8739006-00 NUT NUT LOCK FLG 3/8-16 4
21 59106 74-02 DRAWBAR 1
22 53219 65-39 BOLT 1
23 590 93 43-02 HEIGHT ADJUSTE 1
24 5804542-01 LEVER 1
25 594 0373-01 PIVOT 1
26 5104084-02 SPACER 1
27 59093 75-01 SPRING 1
28 592 91 42-03 1
29 539 13 28-51 1
30 521 99 66-02 1
31 593 07 77-03 ; 1
32 590 93 47-01 LINK ROD 1
33 594 0372-01 PIVOT 1
]
]
]




MOWING DECK Z 448, 967984602-00, 2020-01




MOWING DECK Z 448, 967984602-00, 2020-01

1 598 85 27-01 SERVICE KIT DECK SHELL ASSY 48 1
2 596 79 45-02 MANDREL 1
3 590 80 51-03 PULLEY 1
4 598 49 05-01 NUT 1
5 53217 85-15 WASHER 1
6 588 8123-04 ARM 1
7 532 1961-04 PULLEY 1
8 588 43 83-01 SCREW 1
9 532 1961-06 PULLEY 1
10 596 56 40-03 BOLT 1
12 597 84 51-01 PIN -1
13 532 1942-08 PIN D
14 582 50 40-01 SPRING o1
15 532 1965-39 BOLT 1
16 587 14 05-02 ARM 1
17 57967 85-02 BELT 1
18 59120 39-04 BLADE 1
19 539 11 90-07 SCREW 1
20 584 9539-01 BOLT 1
21 59529 70-01 ROD 1
22 587 3547-01 SPRING 1
23 532 1104-52 NUT 1
24 532 4155-98 HOSE COUPLING 1
25 596 63 73-01 SCREW 1
26 574 19 65-02 TUBE 1
27 594 94 45-01 BOLT 1
28 574 16 96-01 ROLLER 1
29 51002 23-02 SCREW 1
30 52199 11-02 NUT 1
31 588 78 34-01  LINK ASSY 1
32 593 64 97-01 DEFLECTOR ASSY 1
33 588 8124-02 COVER - 1
34 5321377-29 SCREW (C 1
35 588 8128-02 COVER 1
36 8170005-10 BOLT 1
37 574 19 64-02 TUBE 1
38 596 95 22-01 PLUG 1
39 539 1053-08 KEY - 1
40 598 44 00-01 1
41 598 64 55-01 1
42 532 42 54-17 1






SEAT

Z 448, 967984602-00, 2020-01

1 579 86 61-06
2 595 08 06-02
3 592 85 87-02
4 539 13 08-96
5 594 94 44-01
6 595 90 16-01
7 532 42 30-63

SEAT ASSY
SUPPORT

BOLT

BOLT

NUT

BOLT
WASHER

SEAT 1
"SUPPORT SEAT, 1
Z300/Z2400"

BOLT 5/16-18 X .75 HEX 4
FLANGE

SCREW 5/16-18 HEX HD 2
GD5

NUT HEXAGON FLANGE 3
5/16-18

"BOLT 5/16-18UNC X 0,75 1
" Grade 5"

"WASHER 5/16™" 1



SEAT BELT & BRACKET Z 448, 967984602-00, 2020-01




SEAT BELT & BRACKET Z 448, 967984602-00, 2020-01

SCREW HEX HEAD 5/16-
1 596 43 38-01 SCREW 18X1IN 1

U-CLIP 5/16-18 NUT
2 539 1047-63 CLIP RETAINER 6
3 59552 95-02 BRACKET BRACKET SEAT BELT RH 1
4 59552 93-02 BRACKET BRACKET REAR SEAT 1
5 595 3168-01 BOLT BOLT 3/8-16UNC X 1" 1
6 59552 94-02 BRACKET BRACKET SEAT BELT LH 1
7 596 32 27-02 SEAT SEAT BELT 2400 1
8 53999 03-94 NUT LOCKING LOCKING NUT HEX 7/16F 1
9 587 6133-02 SPRING SPRING COMPRESSION 1
10 52199 65-02 NUT NUT HEX LOCK 3/8;1(6{@%
11 595 3133-01 CABLE CABLE LANYARD {AC}S 1

o >




Z 448, 967984602-00, 2020-01

DECALS




DECALS Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descipion ~  Remak  QIYKT

1 589 3579-01 DECAL DECAL NOSTEP 1
2 53912 13-22 FOOT PAD FOOT PAD 1
3 59116 39-01 DECAL DECAL BELT ROUTING 1
4 586 97 88-01 DECAL DECAL DECK WARNING 1
5 574 4550-01 DECAL DECAL CROWN H 1
DECAL ZTR
6 590 84 68-01 DECAL e ZTR 1
DECAL BATTERY
7 539 10 57-45 DECAL oA 1
8 53910 57-44 DECAL DECAL-BELTDRIVE 2
DECAL ZTR MODEL
9 59787 84-01 DECAL it vAv 1
10 590 20 94-01 DECAL DECAL PARK BRAKE\\
11 590 20 95-01 DECAL DECAL PARK BRAKE
N
13 59135 74-01 DECAL DECAL SEAT V%Aﬁ\
LOGO
DECAL WARNING
14 590 20 92-02 DECAL Croke - S 1
15 597 74 33-01 DECAL DECAL MODEL/NUMBER 1

16 53242 86-77 DECAL DEcAL’ ROWN 1




Z 448, 967984602-00, 2020-01

GUARDS




GUARDS

1

0o N ks W

©

11
12

13

14
15
16

597 35 31-02
597 35 39-02

597 35 40-02

598 42 90-02
597 35 34-02
597 35 35-02
582 46 17-01
503 20 00-01
593 16 73-01
596 43 70-01
596 03 15-01
596 23 84-01

582 47 86-02

589 02 85-02
532 17 48-14
532 13 77-29

GUARD
MODULE

MODULE

GUARD
GUARD
GUARD
HOLDER ASSY
SCREW EHHFM
NUT

SCREW

LOCK NUT
BOLT

NUT

SCREW
NUT
SCREW

Z 448, 967984602-00, 2020-01
Ref ~ PatNo  Descipion ~  Remak  QIYKT

448 MID 1

448 MANDREL COVER 1
LEFT

448 MANDREL COVER
RIGHT

Transmission

448 MUFFLER LEFT

448 MUFFLER RIGHT

STEM / BASE

M5 X 20/20 10.9 TBO

M5 X .8 TBO o

HCS 1/4-20 X 1/2 |N/<§§5\

1/4-20 HEX THIN NYLOC . 4

1/4-20 X 3/4 CABB@QQ 2

gLG, NYLOCK/ 1/4:2q GR 9

—/

FLG Locm(@é mfzox.75 8

PALNUT LUG "/ 8

THD ROLL 1/4-20X5/8 8
B

—_

AR Do N




